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ArcelorMittal Int. North Amarica_
1 South Daarbom. 13th floor
cHuc:AGo i 60803
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114503 Differdange

Bagt:
ArcelorMittal Belval & Differdange
Sie de Differdange

Certificate NrX 2469330

Delivery niate number 2469330 from 8 February 2013

Qur reference : 1700015956
Your reference : 600613
08.01.2013

Ferre Bamledo, 3.A, de C.V.

Ferre Barniedo, S.A. de C.V.
Av. Revolucion #81
Edo. de Mexico

55000 SAN CRISTOBAL ECATEPEC, C.P.

000024 W 30X 10,5 X 88

ASTM A892 - ASTM A572 GRS0 FINE GRAIN _SlLICON KILLED MEX[QUE
Manufacturer's test certificate acc. to ASTM A 6
Ord.Hern Product Length Welght Heat nr i N
W
000023 W 30 X 10,50 X 90 . 40" BATD mt X
12.182 mm e 607 %\p
0728
0?29

i+

Heat nr ﬂght analisls (%) (\
Ni v Nb \ Mo m Nb+V

0, & Z%‘v ‘
1,60 ¢,035 o 0 % 245 o. _‘%u 0,050 @‘E .45 0,150
50724 % ko4 o, 0 16 0,010 bw26 0,160 ,031 0,0 0,26 0,02 0,033
60727 % 1,02 % 14 0, N 0,011 0,29 @D @11 0,02 o 042 0,31 0,03 0,035
60728 % 0,05 1, 00 ;\? olg D@;@S 0,12 0@ ;002 0,040 0,25 0,02 0,034
6072 1,03 0,019 bﬂ 9 0. DIG% 18 0,11 0 0,002 0,050 0,31 0,03 0,036
60733 1,47 0, t‘gz 0,15 0,011 0335 of{q,,og 0,052 0,002 0,040 0,39 0,04 0,054

Ta)q}la tent

Heat nr %w

P PSI
.

'i

PSI 200 mm

uin\éo.aou gf‘%oo\u 8, n%,‘as

]

\Q‘ ~J

Max 65.000%
50724 ss% \%0.615 24% 0,83
60724 70 615 24,00 0,84
60727 84,670 % S 24,37 0,85
| so727 63, sloﬂ 875 24,00 0,85
60728 £4.525 77.140° 23,05 0,84
60728 £3.545 78,735 23,01 0,81

Kiacker Roberto
Porteur de signature spéciale
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Salag Agsok:
ArcelorMittal Int, North America
1 _Sot'Jth‘D_a'rborn, 13th fioor
CHICAGO IL 60603
JSA

Elant;
ArcelorMittal Belval & Differdange
Slte de Differgdange

L-4503 Differdange

o
Certificate. Nr X 2469330

Dalivery nolé number 2469330 from 8 Februéry 2013

Our reference : 1700015956
Your refersnce : 800613
05.01.2013

Ferre Barnmiedo, S.A. de C.V.

Ferre Barniedo, S.A, de C.V.

Av. Revolucion #81

-Edo. de Mexico

55000 SAN CRISTOBAL ECATEPEC, C.P.

ASTM A992 - ASTM AS72 GRS FINE GRAIN SILICON KILLED |-

MEXIQUE

Manufacturer's test certificate acc. to ASTM A 6

Heat nr Tenglle test
PST P5I 200 mm
Ya UTS El. (%)  ¥/U
Min 50.000 65.000 18,00
Max 65,000 0igs
60729 §2.350 73.080 26,58070,85
60729 62,640 73,515 23,38 0,85
60733 62.785 75,980 26,57 0,3
60733 63.510 76,705 26,84 ©,983
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Klacker Roberlo
Porteur de signature spéclale
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